
Parts Diagram

11



Model XM-380 Log Splitter Parts List

No

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22/23
24
25
26
27
28
29
30
31
32
33
34

Qty

2
4
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
4
2
1
1
1
1
1
1
1
1
1
8
1
3

Name

Hexagonal nut（(M14）)
Hexagonal nut（thin）（(M14）) 
Hammer ram
Spring
O-ring fluid seal
Piston
O-ring fluid seal
Square piston ring
Fluid cylinder casing
Dip stick
O-ring fluid seal
Teflon seal ring
O-ring fluid seal
Bleed  screw（(M3x10)）
Fluid cylinder cover
Screw stud
Philips screw（(M6x20）)
Carrying handle
Supporting foot
Nut（(M6）)
Screw（(M6x14）)
Rubber supporter for electrical motor
Switch dust shield
Switch
Switch seat
Nut（(M8）)
Fixing washer
Capacitor
Dustproof rubber sealing ring
Capacitor casing
Philips screw
Cord and plug
Screw（(M8x30）)

12



No

35
36
37
38
39
40
41
42/44
43
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

Qty

9
13
2
1
1
1
1
4
2
1
2
1
1
1
1
1
1
1
1
1
2
4
2
2
2
1
1
2
1
1

Name

Ring spring（(8 mm）)
Washer（(8 mm)）
O-ring fluid seal
Screw（(8 mm)）
Nut（(M8）)
Fluid pump cover
Electrical motor assembly
Screw（(M8x30）)
Log guiding plate
Main Body
Plastic sheath plate
Log pusher assembly
O-ring fluid seal
Fluid cylinder cover - front
Spring
Fixing screw（(M8x30）)
Handle seat
Valve knob
Handle bar
Handle
Nut（M8）
Brass shim
Wheel axle cover
Shaft fixation hook
Rubber wheel
Wheel frame
Support plate
Washer（(10 mm）)
Spring
Protection hood

13


